

Report No. : GR:TX:1410007606

DATE : 18/01/2010

CUR-340

TAJ VELVET & SILK MILLS.
61 INDUSTRIAL ESTATE, NUNHAI
AGRA-282006
INDIA
CONTACT PERSON : RAVI VERMA



THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	FABRIC				
	WOVEN COTTON VELVET				
LAB. IDENTIFIED COLOUR	BLACK				
COUNTRY OF ORIGIN	INDIA				
SAMPLE RECD ON	14/01/2010	TEST START DATE	16/01/2010	TEST END DATE	18/01/2010
TEST(S) REQUIRED	FLAMMABILITY				

CONCLUSION THE SAMPLE TESTED MEETS THE REQUIREMENTS BS 5867 PART 2 2008 TYPE B PERFORMANCE

per pro SGS India Private Ltd.

Authorised Signatory

Gadadhar Panda
Executive



TEST REPORT

Report No. : GR:TX:1410007606

DATE : 18/01/2010

CUR-340

Specification for Curtains & Drapes [BS 5867: Part 2:2008]

Flammability requirement: Type B performance

Conditioning: The samples were conditioned in an atmosphere having a temperature of 20±2°C and a Relative humidity of 65±5%.

Results: These results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Flame application time : 15 s	Length			Width		
	1	2	3	1	2	3
Flame reached an edge :	No	No	No	No	No	No
Hole reached an edge :	No	No	No	No	No	No
Flaming debris :	No	No	No	No	No	No

Requirements: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge of either vertical edge of any specimen, and there shall no separation of flaming debris

***** End of Report*****